Appendix I - Parts List

Overview of parts used in the SYIL 7 machine.

For ordering accessories, components and/or spare parts for a SYIL 7 machine, please contact:
SYIL Machine Tools
Mr. Chen - chen@syil.com

For your convenience parts are categorized as follows:

Head assembly

Table assembly

Saddle assembly

Base assembly

Column assembly

 

Head assembly

head

No Description Q'ty Remark
1 head casting 1  
2 spindle motor 1  
3 Hexagon socket cup HD screws m10x40 4 fix spindle motor
4 m10 spring washers 4 fix spindle motor
5 m10 plain washers 4 fix spindle motor
6 motor fix plate 1  
7 Hexagon socket cup HD screws m10x40 4 fix plate on casting
8 synchronous pulley 1  
9 belt 1  
10 bt30 spindle 1  
11 drawbar 1  
12 Hexagon socket cup HD screws m10x55 4 fix drawbar
13 m10 spring washers 4 fix drawbar
14 m10 plain washers 4 fix drawbar
15 drawbar fix plate 1  
16 bushing 4 fix plate on casting
17 Hexagon socket cup HD screws m10x30 4 fix plate on bushing
18 oil drain 1  
19 slider 4 x axis liner guideway
20 Hexagon socket cup HD screws m6x30 16 fix slider

 

Table assembly

table

No Description Q'ty Remark
1 table 1  
2 x axis ball screw support 1 fix nut of ball screw
3 x axis liner guideway 2  
4 Hexagon socket cup HD screws M5x20 28 fix liner guideway
5 parallel pin 28 fix liner guideway
6 Hexagon socket flat head screws M5x15 28 fix liner guideway
7 X axis front cover 1  
8 X axis right cover 1  
9 X axis left cover 1  
10 X axis back cover 1  
11 oil drain 1  

 

Saddle assembly

saddle

No Description Q'ty Remark
1 saddle 1  
2 slider 4 x axis liner guideway
3 Hexagon socket cup HD screws m6x30 16 fix slider
4 X axis servo motor 1  
5 Hexagon socket cup HD screws m8x35 4 fix motor 
6 m8 spring washers 4 fix motor 
7 X  axis motor bracket 1  
8 Hexagon socket cup HD screws m10x45 6 fix motor bracket
9 m10 spring washers 6 fix motor bracket
10 m10 plain washers 6 fix motor bracket
11 pin 8x40 2 position motor bracket
12 bearing  2  
13 coupling  1  
14 bushing  1  
15 Hexagon socket cup HD screws m5x20 2 fix  bushing
16 X axis ball screw 1  
17 Hexagon socket cup HD screws m5x16 6 fix x axis ball screw
18 bearing bracket 1  
19 Hexagon socket cup HD screws m10x45 1 fix bearing bracket
20 m10 spring washers 1 fix bearing bracket
21 m10 plain washers 1 fix bearing bracket
22 pin 8x40 2 position motor bracket
23 bearing  1  
24 slider 4 Y axis liner guideway
25 Hexagon socket cup HD screws m8x30 8 fix slider
26 Hexagon socket cup HD screws m6x30 8 fix slider
27 oil drain 1  

 

Base assembly

base

No Description Q'ty Remark
1 base 1  
2 Y axis servo motor 1  
3 Hexagon socket cup HD screws m8x35 4 fix motor 
4 m8 spring washers 4 fix motor 
5 Y axis motor bracket 1  
6 Hexagon socket cup HD screws m10x45 6 fix motor bracket
7 m10 spring washers 6 fix motor bracket
8 m10 plain washers 6 fix motor bracket
9 pin 8x40 2 position motor bracket
10 bearing  2  
11 coupling  1  
12 bushing  1  
13 Hexagon socket cup HD screws m5x20 2 fix  bushing
14 Y axis ball screw 1  
15 Hexagon socket cup HD screws m5x16 6 fix x axis ball screw
16 bearing bracket 1  
17 Hexagon socket cup HD screws m10x45 1 fix bearing bracket
18 m10 spring washers 1 fix bearing bracket
19 m10 plain washers 1 fix bearing bracket
20 pin 8x40 2 position motor bracket
21 bearing  1  
22 y axis liner guideway 2  
23 Hexagon socket cup HD screws M5x20 24 fix liner guideway
24 parallel pin 24 fix liner guideway
25 Hexagon socket flat head screws M5x15 24 fix liner guideway
26 screw m24x1.5 3 for feet
27 feet  3  
28 Forklift frame  1 for forklift 
29 Y axis front cover 1  
30 Y axis right cover 1 connect front and back
31 Y axis left cover 1 connect front and back
32 Y axis back cover 1  

 

Column assembly

column

No Description Q'ty Remark
1 column 1  
2 Z axis servo motor 1  
3 Hexagon socket cup HD screws m8x35 4 fix motor 
4 m8 spring washers 4 fix motor 
5 Z axis motor bracket 1  
6 Hexagon socket cup HD screws m10x45 6 fix motor bracket
7 m10 spring washers 6 fix motor bracket
8 m10 plain washers 6 fix motor bracket
9 pin 8x40 2 position motor bracket
10 bearing  2  
11 coupling  1  
12 bushing  1  
13 Hexagon socket cup HD screws m5x20 2 fix  bushing
14 Z axis ball screw 1  
15 Hexagon socket cup HD screws m5x16 6 fix x axis ball screw
16 bearing bracket 1  
17 Hexagon socket cup HD screws m10x45 1 fix bearing bracket
18 m10 spring washers 1 fix bearing bracket
19 m10 plain washers 1 fix bearing bracket
20 pin 8x40 2 position motor bracket
21 bearing  1  
22 Z axis liner guideway 2  
23 Hexagon socket cup HD screws M5x20 24 fix liner guideway
24 parallel pin 24 fix liner guideway
25 Hexagon socket flat head screws M5x15 24 fix liner guideway
26 Z cover    
27 Hexagon socket flat head screws M20x55   fix column on base
28 m20 spring washers   fix column on base
29 m20 plain washers   fix column on base